



ميديل ايست لخدمات الفحص Middle East Testing Services

TEST REPORT

Report No: METS-R 3905/2023

Client / Establishment : M/s. Jazeera Paints
Saudi Arabia

Sample ID : METS-S23-3905
Sample Receiving Date : 17/04/2023
Reporting Date : 03/05/2023
Date of Analysis : 17/04/2023-20/04/2023
Tested by : JK
Issue No : 01(Re-Issue Date: NA)

Sample Information:

Sample Description : Jazeera Texture
Batch No : 2202442
Color : White - N
Date : 13/03/2023

Test Results:

Parameter	Test Method	Unit	Result
VOC	ASTM D 3960: 2005	g/L	45.503

Prepared by

Chemist
Material Science Division (MSD)
Employee Code: METS AJ EC 180

Verified by

Team Head
Material Science Division (MSD)
Employee Code: METS AJ EC 110



The above test results are only applicable to the sample (s) referred above. This report shall not be reproduced except in full, without the written approval of METS laboratory.

For further clarification of reports, please contact qc@metslab.com

-End of Report-